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1. General Description of Equipment under Test

1.1 Applicant

Dialogue Technology Corp.

10F., No., 196, Sec. 2, Jungshing Rd., Shindian City, Taipei 231, Taiwan, R.O.C.

1.2 Manufacturer

Dialogue Technology Corp.

10F,, No., 196, Sec. 2, Jungshing Rd., Shindian City, Taipei 231, Taiwan, R.O.C.

1.3

Basic Description of Accessories

Brand Name DIALOGUE
Model Name ADP-50HH A
AC Adapter Power Rating I/P:100-240Vac, 50-60Hz, 1.5A;
O/P: 19Vdc, 2.64A
AC Power Cord Type |1.8 meter shielded cable with ferrite core
Brand Name DIAOGUE
Model Name FB-B5634
Battery Power Rating 11.1Vvdc, 3400mAh
Type Li-ion

Model Name

Remark: Above EUT's information was declared by manufacturer. Please refer to the specifications of
manufacturer or User's Manual for more detailed features description.

1.4 Feature of Equipment under Test

Product Feature & Specification

EUT Type : FLYBOOK
Trade Name : DIALOGUE
Model Name : V51BBB
FCCID: JYV-V51BBB

Tx Frequency :

802.11b/g: 2400 MHz ~ 2483.5 MHz
802.11a Band Ill: 5745 MHz ~ 5825 MHz

Rx Frequency :

802.11b/g: 2400 MHz ~ 2483.5 MHz
802.11a Band Ill: 5745 MHz ~ 5825 MHz

Channel Spacing :

802.11b/g: 5 MHz
802.11a Band Ill: 20 MHz

Type of Antenna Connector : Hirose

Antenna Type : PIFA Antenna

Antenna Gain : 0 dBi

Type of Modulation : DSSS / OFDM

Function Type : Transmitter Transceiver \%

SPORTON International Inc.
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2. Test Configuration of Equipment under Test

2.1 Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration
operated in a manner tended to maximize its emission characteristics in a typical application.

b. The EUT is programmed to transmit signal continuously for all tests.

c. Because the model, V5B1BB, integrates Intel 3945 WLAN module (FCC ID:PD9WM3945ABG), the
conducted test cases can be referred to the WLAN module FCC 15C report number

INTEL-060331F.

d. Frequency range investigated: radiation from 30 MHz to 25000MHz.

2.2 Test Mode
Test Item Test Mode
802.11b 802.11g 802.11a Band llI
: - Mode 1: CHO1 2412 MHz |Mode 4: CHO1 2412 MHz|Mode 7: CH149 5745 MHz
Radiated Emission
Mode 2: CHO06_ 2437 MHz |Mode 5: CH06_ 2437 MHz|Mode 8: CH157 5785 MHz
Mode 3: CH11 2462 MHz |Mode 6: CH11 2462 MHz|Mode 9: CH165 5825 MHz
2.3 Connection Diagram of Test System

EUT

Adapter

9

120 Vac f60 Hz
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3. RF Utility

The programmed RF Utility, “CRTU” is installed in EUT to provide channel selection, power level, data
rate and the application type. RF Utility can send transmitting signal for all testings.
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4. General Information of Test

Test Site Location : No. 52, Hwa Ya 1* Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Test Site No : 03CHO06-HY

FCC Designation No . Tw1022

4.1 Test Voltage

AC 120V / 60Hz

4.2 Standard for Methods of Measurement

ANSI C63.4-2003

4.3 Test Compliance

47 CFR Part 15 Subpart C

4.4 Frequency Range

Radiation: from 30 MHz to 25000 MHz

45 Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.

SPORTON International Inc. Page Number 1 4 of 50
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5. Test Data and Test Result

5.1 List of Measurements and Examinations

The Emission Mode: Wireless LAN

FCC Rule Description of Test Result
15.247(d) 100 KHz Bandwidth of Frequency Band Edges Pass
15.209(a) ) o
Radiated Emission Pass
15.247(d)
15.203
Antenna Requirement Pass
15.247(b)(4)
SPORTON International Inc. Page Number : 5 0f 50
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5.2 Band Edges Measurement

5.2.1 Measuring Instruments

As described in chapter 6 of this test report.

5.2.2 Test Procedure
1. The transmitter output was connected to the spectrum analyzer via a low lose cable.
2. Set both RBW and VBW of spectrum analyzer to 100 KHz with suitable frequency span including
100 KHz bandwidth from band edge.

3. The band edges was measured and recorded.

5.2.3 Test Result
Application Type : WLAN 802.1a/b/g
Temperature : 21~26
Relating Humidity : 49~57%
Test Enginner : __Sun

Test Result in WLAN lower band (802.11a/b/g) : PASS

Test Result in WLAN higher band (802.11a/b/g) : PASS
SPORTON International Inc. Page Number 1 6 of 50
TEL : 886-3-327-3456 Report Issued Date : Aug. 27, 2008
FAX : 886-3-328-4978 Report Version : Rev.01

FCC ID : JYV-V51BBB



S’F@ FCC Test Report

Report No. : FR602516-09B

5.2.4
>WLAN 802.11b
CHO1 (Horizontal)

Note on Band Edge Emission

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuvim) (dB) (dB;‘Vlm @Buv) (dB)  (dB)  (dB) (cm)  (deg)
2389.99 48.34 -25.66 74.00 48.24 31.86 3.92 35.68 100 0 Peak
2389.99 34.66 -19.67 54.00 34.23 31.86 3.92 35.68 100 39 Average
CHO1 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuvim) (dB) (dB;‘Vlm @Buv) (dB)  (dB)  (dB) (cm)  (deg)
2389.99 51.87 -22.13 74.00 51.77 31.86 3.92 35.68 100 0 Peak
2389.99 38.31 -15.69 54.00 35.21 31.86 3.92 35.68 104 319 Average
CH11 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuvim) (dB) (dB‘)’V/m @Buv) (dB)  (dB)  (dB)  (cm) (deg)
2483.66 46.60 -27.40 74.00 46.27 31.98 4.05 35.70 100 0 Peak
2483.66 33.47 -20.53 54.00 33.14 31.98 4.05 35.70 100 46 Average
CH11 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuvim) (dB) (dB‘)’V/m @Buv) (dB)  (dB)  (dB) (cm)  (deg)
2483.50 48.78 -25.22 74.00 48.45 31.98 4.05 35.70 100 0 Peak
2483.50 34.63 -19.37 54.00 34.30 31.98 4.05 35.70 100 326 Average
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>WLAN 802.11g
CHO1 (Horizontal)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuvim) (dB) (dB;‘Vlm @Buv) (dB)  (dB)  (dB) (cm)  (deg)
2389.99 62.13 -11.87 74.00 62.03 31.86 3.92 35.68 100 0 Peak
2389.99 40.94 -13.06 54.00 40.84 31.86 3.92 35.68 100 39 Average
CHO1 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuvim) (dB) (dB;‘Vlm @Buv) (dB)  (dB)  (dB) (cm)  (deg)
2389.99 68.90 -5.10 74.00 68.80 31.86 3.92 35.68 100 0 Peak
2389.99 47.05 -6.95 54.00 46.95 31.86 3.92 35.68 100 320 Average
CH11 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuvim) (dB) (dB‘)’V/m @Buv) (dB)  (dB)  (dB)  (cm) (deg)
2484.61 57.34 -16.66 74.00 57.01 31.98 4.05 35.70 100 0 Peak
2484.61 39.25 -14.75 54.00 38.92 31.98 4.05 35.70 100 47 Average
CH11 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuvim) (dB) (dB‘)’V/m @Buv) (dB)  (dB)  (dB) (cm)  (deg)
2483.50 58.36 -15.64 74.00 58.03 31.98 4.05 35.70 100 0 Peak
2483.50 40.20 -13.80 54.00 39.87 31.98 4.05 35.70 100 326 Average
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>WLAN 802.11a Band llI
CH149 (Horizontal)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuvim) (dB) (dB;‘Vlm @Buv) (dB)  (dB)  (dB) (cm)  (deg)
5068.00 48.77 -25.23 74.00 44.17 34.28 5.94 35.62 100 0 Peak
5068.00 35.22 -18.78 54.00 30.61 34.28 5.94 35.62 175 131 Average
CH149 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuvim) (dB) (dB;‘Vlm @Buv) (dB)  (dB)  (dB) (cm)  (deg)
5628.00 52.63 -21.37 74.00 47.13 34.92 6.31 35.73 100 0 Peak
5628.00 39.25 -14.75 54.00 33.75 34.92 6.31 35.73 109 297 Average
CH165 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuvim) (dB) (dB‘)’V/m @Buv) (dB)  (dB)  (dB)  (cm) (deg)
5900.00 50.66 -23.34 74.00 44.69 35.20 6.56 35.78 100 0 Peak
5900.00 39.98 -17.02 54.00 31.01 35.20 6.56 35.78 161 126 Average
CH165 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuvim) (dB) (dB‘)’V/m @Buv) (dB)  (dB)  (dB) (cm)  (deg)
6796.00 50.04 -23.96 74.00 43.29 35.72 6.99 35.96 100 0 Peak
6796.00 35.55 -18.45 54.00 28.80 35.72 6.99 35.96 102 266 Average
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5.3 Radiated Emission Measurement

5.3.1 Measuring Instruments
As described in chapter 6 of this Report.

The spectrum analyzer setting :

Detector : Quasi — Peak
Bandwidth : 120 KHz

30 ~ 1000 MHz

Detector : Peak and Average
Bandwidth : 1 MHz

1~25GHz

5.3.2 Test Procedures

1. The EUT was placed on a rotatable table top 0.8 meter above ground.

2. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest radiation.

4. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength for both horizontal polarization and
vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then tune the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

7. For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions will be repeated one by one using the quasi-peak method and reported.

8. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions will be measured in average mode again and reported.
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5.3.3 Typical Test Setup Layout of Radiated Emission

EUT

Antenna

M= T

1~4m

T' S 3m

Ground Plane —\

| -

f

TurnTable

o1
Spectrum Analyzer /

Test Receiver

SPORTON International Inc.
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5.3.4 Test Data
Test Mode : Mode 1
Temperature : 21~26
Relative Humidity : 49~57%
Test Engineer: __Sun
Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

30 Level (dBulim) Date: 2008-08-12
FCC CLASS-B
==
40 —
3 4 5 5
2
0 30 224. 418. 612, B806. 1000
Trace: (Discrete) Frequency (MHz)
Site v DECADE-RY
Condition : FCC CLASS-E 3o TF-AMTCRSI121) HORTZONTAL
Hode| : FROBOZRI6-00
Hemo ¢ Mode 4
Over Limit  Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB ch deg
l 30,00 22.64 -17.38 40,00 34,24 [9.86 0.30 31.58 100 294 Peak
2 J8.64 20,82 -18. 18 40.00 3821 [4.03 0.30 3L.TZ - -—— Peak
3 28b.44 26.57 -19.43 48,00 45,20 2.5  0.70 3L.90 - -—— Peak
4 336.40 28,12 -1T7.88 46,00 44,88 [4.15 0,80 3L 8l - -—- Peak
5 386,80 27.60 -18.40 45,00 43,17 15.44 0,83 3[.84 - -—— Peak
B 432.30 2T7.37 -18.63 46.00 42,22 18.31 0,83 31,89 - -—- Peak
SPORTON International Inc. Page Number 1 12 of 50
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* Polarization : Horizontal (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuW/m)
17

Date: 2008-08-12

3

FCC CLASS-B
50 7 FCC CLASS-B {AVG)
i}
q
o 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site © DICRDG-RY
Condi bign ¢ FCC CLASS-E Sm SHF-EWF RORN RORTZOWTAL
Hodel v FR OBOZISIGE-DD
Yemn i dlode 4
{(wer Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBuY¥ dE/n dB dB cm deg
L 23809.89 48,34 -25.66 T4.00 48.24 31.86  3.92 35,63 L0 0 Peak
2 2389.99 34,33 -19.67 54.00 34.23 3L.86 3.92 35 63 130 39 Average
3 X 241200 103,12 102,97 31.88 3.85 35.68 ely) 0 Peak
4 X 2412. 00 86,84 g6.68 31.38 3.85 35,63 120 39 Average
5 2o00,00 4471 -29.29 T4.00 44,36 32,00  4.05 35,70 130 0 Peak
3] 2600.00 31.56 -22.456 54,00 3L.20 32.00 4.06 35,70 100 39 Average
T TI8L.00 BZ.8Z -2l 18 T4.00 4B8.02 35.72 T.16 3808 130 0 Peak
8 TL9L. OO0 42,01 -11.99 bH4.00 3b.21 35.T7d 7T7.16 36,08 L0 28] Average
! 96842, 00 38,14 -37.88 T4.00 T5.02 -10.09  T.94 3B.73 130 0 Peak
Remark: #3 and #4 are Fundamental Signals.
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* Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
go LEve! (dBuVim) Date: 2008-08-12

FCC CLASS-B
=

Y P

3 4 f
0 30 224. 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site v DECADE-RY
Conditiom + FCC CLASS-E Sm LF-ANTCO51121) YERTTCAL
Hogel ¢ FROBOZSIGE-0D
Hemo ¢ Mode 4

Over Limit  Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Eemark

MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB CI deg

[ [! .08 36.58 -4.41 40.00 48.95 1895 0.30 3l.86] 100 L8] Peak

Z ! 6,48 36,20 -3.80 40.00 5E 60 15 08 0.30 37T --- --- Peak

3 60.24 27.98 -12.02 40.00 5H3.01 6.62 0.40 32.06 - --- Peak

4 336.40 28,89 -[7.11 46,00 45,75 1415 0.80 3.8l == --- Peak

5 786.30 3l.24 -14.76 46.00 4Z.43 19.78 .20 3217 -—- --- Peak

& 83480 28.08 -17.801 46.00 3%.1p Z0.07 .20 32.34 - -—- Peak
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* Polarization : Vertical (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuW/im)

Date: 2008-08-12

117
3
FCC CLASS-B
59 7 FCC CLASS-B (AVG)
b
p 4 10
0 1000 5800 10600, 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site v DECADG-RY
Condi bign i FCC CLABS-E $m SHF-EWF HORM YERTTCAL
Hodel ¢ FR OBOZSIGE-0D
Yemn v dlode 4
(wer Limit Eeadintenna Cable Preamp Ant Table
Freq Llevel Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBuY¥ dE/m db db cm deg
L 23889.89 51,87 -22. 13 T4.00 BL.TT 3L.86 3.92 35,63 L0 0 Peak
2 2389.99 33 3| -15.69 54,00 38.21 3L.86 3.92 35 63 L 319 Average
3 X 2412. 00 L0, 63 108, 47 31.8% 3.85 35.68 L0 0 Peak
4@ 2412. 00 31.58 gl.43 31.38 3.85 35,63 104 319 Average
5 2484, 00 45,31 -28.69 T4.00 44.97 3L.98  4.05 3570 130 0 Peak
3] 248400 32,70 -21.30 b54.00 3z2.37 3L.98 4.06 35,70 104 319 Average
T TI8L. 00 53,23 -20.77 T4.00 4B8.43 35.72 T.16 38,08 130 0 Peak
8 TL9L. OO0 42,06 -[1.94 bH4.00 3b.26 3572 7T7.16 36,08 L0 L16 Average
! 9842, 00 38,88 -35.02 T4.00 TT.E6 -10.09  T.94 3B8.73 130 0 Peak
Lo L6381 00 37.34 -36.66 74.00 T2 70 -10.10 10.66 35,93 L0 0 Peak
Remark: #3 and #4 are Fundamental Signals.
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S?F@ FCC Test Report Report No. : FR602516-09B

Test Mode : Mode 2
Temperature : 21~26
Relative Humidity : 49~57%
Test Engineer: __Sun
Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

- Lewvel (dBuV/m) Date: 2008-08-12
FCC CLASS-B
=
|
40 —
4 5 f
g 3
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site : o DICADE-HY
Condi tiom v FCC CLASS-E Sm LF-ANT{O51121) HORTZONTAL
Hode| v FROBOZSIE-DR
Hemo : dode 5

Over Limit  Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m dE dBu¥/m dBu¥ dE/m dB dE Cll deg

l a0.00 22,00 -18.00 40.00 33.60 19.86 0.30 31.56 -—- --- Peak

2 37.83 £1.30 -18. 70 40.00 33819 1456 0.30 3L.75 - -—- Peak

3 899.39 19.08 -24.42 43.50 38.63 10.99 0.50 32.04 -—- --- Peak

4 386.80 28,76 -1T7.2b 4B6.00 44,32 1544 L83 3184 100 197 Peak

5 432.30 27.856 -18.15 4B6.00 42.70 168.301 0.83 31.%99 -—- --- Peak

& 83l.30 28,02 -17.88 4B6.00 3310 20.04 [ 20 3232 - -—- Peak
SPORTON International Inc. Page Number 1 16 of 50
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S?F@ FCC Test Report Report No. : FR602516-09B

* Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

17 Lewvel (dBuv/m) Date: 2008-08-12
3
4
FCC CLASS-B
59 7 FCC CLASS-B (AVG)
¥
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site + DICADE-HY
Condi tiam v FCC CLASS-E Sm SHF-EHF HORM HORTZOMTAL
Hode| v FROBOZSIE-DR
Hemo ¢ Hode

(ver Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark

MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB cIl deg

l 2380.00 44,47 -29.53 T74.00 44,40 3L.83 3.92 35,68 Lon 0 Peak
Z 2380, 00 31,72 -22.28 54.00 3L.64 31,83 3,92 35.68 100 38 Average
3 X 2d37. 00 103,53 103.30 31.93 3.99 35.69 Lon 0 Peak
4 X 2437.00 87, 38 87.13 3L.93 3.99 35.89 100 38 Average
D 2486. 00 44.84 -29.16 74.00 44.51 3L.98 4.00 35.70 100 0 Peak
B 248600 31.66 -22. 34 54.00 31.33 3L.98 4,00 35.70 100 38 Average
T T3L7.00 53.03 -20.87 T4.00 46.29 3587 T.Z0 36,13 RH 0 Peak
8 T3LT.00 41,80 -12. 10 54.00 3516 3567 T.20 36.13 100 134 Average

Remark: #3 and #4 are Fundamental Signals.
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S’F@ FCC Test Report

Report No. : FR602516-09B

* Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuW/im)
80

Date: 2008-08-12

FCC CLASSB
=
403——J
B
3 4 5
%50 224, 418, 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site ¢ DICHOG-RY
Condi tion i FOC CLABE-E 3m LF-ANTCO51121) YERTTCAL
Hodel v FROBOEZSIG-DD
Hemo : dode 5
Over Limit  Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Eemark
MHz dBu¥/m dB dBu¥/m dBuY dB/m dB dB CIl deg
L ! 3108 3577 -4.23 40,00 48.13 [8.95 0.30 3l.61 -—= -—— Peak
[ 2! 36.48 38.3b -A.Bb 40,00 b T4 1508 0,30 3LTT 130 136 Peak
3 BT.hd 27.8b -2 15 40,00 b 3 T.06 0,40 3198 -—- -—— Peak
4 338,40 28.02 -17.98 48.00 44.88 [4.15 0.80 3L.8! -—- -—— Peak
5 386,80 2T.12 -18.83 48.00 42.69 [5.44 0.83 3[.84 -—- -—— Peak
B 799,80 32,93 -13.07 48.00 44.09 18.82 .20 3Z. 18 -—- --— Peak
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S?F@ FCC Test Report

Report No. : FR602516-09B

* Polarization : Vertical (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuW/m)
117

Date: 2008-08-12

3

4

FCC CLASS-B
59 T FCC CLASS-B (AVG)
i
9
0 1000 5800. 10600, 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site v DECADE-RY
Condi tion i FCC CLASS-E 3m SHF-EWF RORM YERTTCAL
Hoge ¢ FROBOZHIE-08
Hemo : dode 5
Over Limit  Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBuY dB/m dB dB CIl deg
l 233400 46,27 -27.73 T4.00 48,32 3L.T6  3.86 35.87 100 0 Peak
2 2334.00 35,00 -18.99 54.00 35.06 3L.76 3.86 35 67 135 319 Average
3X 2437.00 108, 28 [0a.08 31,90 3.99 35.69 100 0 Peak
4@ 2437.00 8162 91.39 31.93 3.99 35.89 L35 319 Average
5 2000.00 46017 -28.83 T4.00 44,82 3200 4,06 35.T0 130 0 Peak
& 200,00 31,70 -22.30 54,00 31.35 32.00 4.05 35,70 L35 319 Average
T TI62.00 54.07 -18.83 7T4.00 47.34 35.66 T.ZZ 36,14 130 0 Peak
8 T302.00 42,94 -L1.06 54,00 38,21 35,86 7,22 36,14 100 28| Average
9 9T747.00 36.4b -37.5606 T4.00 TH.0T -9.85 T.98 36.7H 130 0 Peak
Remark: #3 and #4 are Fundamental Signals.
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S?F@ FCC Test Report Report No. : FR602516-09B

* Test Mode : Mode 3
Temperature : 21~26
Relative Humidity : 49~57%
Test Engineer: __Sun
= Polarization : Horizontal (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
g LEvel (dBuVim) Date: 2008-08-12

FCC CLASS-B
s

4l]—|—|

3 f
4 5
2
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site + o DSCRODG-RY
Condi tign v FCC CLASS-B 3m LF-ANTCSS11210 HORTZONTAL
Hodel o FROBOZHIE-08
Hemo 1 Hode £

ver Limit  Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Eemark

MHz dBu¥/m dB dBu¥/m dBuY dB/m dB dB CIl deg

l 3L.08 Z21.47 -[8.53 40.00 33.83 895 0.30 3l.6l --- --- Peak

2 8.64 Z1.16 -18. 84 40.00 38.54 14.03 0.30 31.72 == --- Peak

3 77.79 3L.82 -8 18 40.00 55.84 T7.35 0.45 3l 92 100 282 Peak

4 J86.80 2823 -17.77 46.00 43.80 15.44 (.83 31.84 -—- --- Peak

5 788,40 26.53 -18.47 4B.00 37.70 19.80 L[.EZ0 3. L8 --- --- Peak

B 836.90 33.64 -12.36 46.00 44.70 Z0.08 .20 32.34 -—- --- Peak
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S?F@ FCC Test Report Report No. : FR602516-09B

* Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

17 Lewvel {dBuv/m) Date: 2008-08-12
3
4
FCC CLASS-B
59 7 FCC CLASS-B (AVG)
1
o 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site : DICADE-HY
Condi tiam v FCC CLASS-E Sm SHF-EHF HORM HORTZONTAL
Hode| v FROBOZSIE-DA
Hemo 1 Hode §

(ver Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark

MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB cIl deg

l 2310.00 44.74 -29.26 T74.00 44.84 3173 3.82 30.66 Lon 0 Peak
Z 230,00 31,31 -22.68 54.00 3.4l 3L.73 3.82 35.60 100 48 Average
3 X 2dB2. 00 L0Z. 68 102,38 31.95 4.02 35.69 Lon 0 Peak
4 X 2482, 00 88. 65 86.37 3l.9 4.02 35.89 100 43 Average
D 2483. 66 46.80 -27.40 T74.00 46.27 31.98 4.00 35.70 100 0 Peak
B 248366 33.47 -20.53 54.00 33.14 3198 4,00 35.70 100 48 Average
T T4B1.00 53.26 -20.74 T4.00 4B8.58 358l T.Zb 36,18 RH 0 Peak
8 746100 42 11 -11.8% 54.00 3542 356l T.Zb 36.1R 100 172 Average

Remark: #3 and #4 are Fundamental Signals.
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S’F@ FCC Test Report Report No. : FR602516-09B

* Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
g0 Leve! (dBuVim) Date: 2008-08-12

FCC CLASS-B
=

o

f
3 4 5
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)

Site + o DSCHODG-RY
Condi tign : FCC CLASS-E 3m LF-ANT(S51121) YERTICAL
Hodel o FROBOZHIE-08
Hemo 1 Hode £

ver Limit  Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Eemark

MHz dBu¥/m dB dBu¥/m dBuY dB/m dB dB CIl deg

| ! 30.54 35.8] -4.18 40.00 48 |7 1895 0.30 31.6l -—= --- Peak
HEE 37.29 36.33 -3.67 40.00 5H3.22 14.56 0.30 31.75 100 197 Peak

3 08,43 Z7.88 -lE [ 40,00 5E T3 B.TT  0.40 3Z0Z --- --- Peak

4 336.40 Z28.67 -17.33 46.00 45,53 14.16 0.80 3l.8l -—- --- Peak

5 386,80 27.66 -18.34 4B.00 43.Z3 15.44 0.83 3l.84 --- --- Peak

B 798.40 30.98 -1b.02 46.00 4Z. 16 19.80 .20 3Z.18 -—- --- Peak
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S?F@ FCC Test Report

Report No. : FR602516-09B

* Polarization : Vertical (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2008-08-12

Level (dBul/im)
117

3

4

FCC CLASS-B
i) 7 FCC CLASS-B (AVG)
q
0 3000 5800. 10600. 15400, 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site v DICADG-RY
Condi tiom ¢ FCC CLAES-E Sm SHF-EWF HORM YERTTCAL
Maod=l o FROBOZHIE-08
Memo v dlods B
ver Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dbE/m dE dB cm deg
L 2390.00 47,82 -26. 18 T4.00 4T.7TZ2 3l.86 3.92 35,63 L0 0 Peak
é 2380,00 33,42 -20.58 54,00 33.32 3L.86 3.92 3563 130 326 Average
3 X 2462, 00 105, 32 106,04 31.95 4,02 35.68 L0 0 Peak
1@ 2462, 00 B8, 308 8868 31.85 4.0Z2 35.69 130 326 Average
5 248350 48.7T8 -2h. 22 T4.00 48.45 31.98 4.056 35,70 L0 0 Peak
B 2483.50 34.63 -19.37 54.00 34.30 31.98 4.05 3570 130 326 Average
T THREGE. 00 53.69 -20.31 T4.00 46.93 35.84 T.3T 36,24 ely) 0 Peak
8 T686.00 42,58 -L1.42 54.00 35.81 3564 .37 36,24 120 226 Average
g 9848, 00 35,70 -38.29 T4.00 T4.08 -9.83 804 38.TT 130 0 Peak
Remark: #3 and #4 are Fundamental Signals.
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S?F@ FCC Test Report Report No. : FR602516-09B

* Test Mode : Mode 4
Temperature : 21~26
Relative Humidity : 49~57%
Test Engineer: __Sun
= Polarization : Horizontal (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
g LEvel (dBuVim) Date: 2008-08-12

FCC CLASS-B
e

4l]—|—|

g
4 fi
3
2
o 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)

Site + o DSCRODG-RY
Condi biom v FCC CLASS-E 3o TF-AMTCRRITZ21) HORTZONTAL
Hodel o FROBOZHIE-03
Hemo 1 Mode T

ver Limit  Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Eemark

MHz dBu¥/m dB dBu¥/m dBuY dB/m dB dB CIl deg

l 3L.08 2264 -17.36 40.00 35.00 1895 0.30 3l.6l --- --- Peak

2 170,84 22.97 -20.53 43.50 44.38 8.890 0.860 3[.81 -—- --- Peak

3 233.04 25,55 -20.45 4B.00 45,57 [L.24 0.70 3197 --- --- Peak

4 336.40 27.67 -18.33 46.00 44.53 14.16 0.80 3l.8l -—= --- Peak

5 387.30 32,42 -13.58 4B.00 47.7L I5. 7L 0.88 3l 88 100 2B4 Peak

B 833.40 Z8.389 -17.61 46.00 38.46 Z0.06 .20 32.33 -—- --- Peak
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S?F@ FCC Test Report Report No. : FR602516-09B

* Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

17 Lewvel (dBuv/m) Date: 2008-08-12
3
FCC CLASS-B
59 7 FCC CLASS-B (AVG)
i
o 1000 5800. 10600, 15400, 20200, 25000
Trace: (Discrete) Frequency (MHz)
Site 1 DSCROG-RY
Condi bign v FCC CLAES-E Sm SHF-EHF HORMW HORTZONTAL
Hode| o FROBOZGIE-00
Memo v Mode T

Over Limit Eeadintenna ©Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m db dBu¥/m dBuY¥ dE/n dB dB cm deg

l 2389.99 Bz 13 -11.87 T74.00 BE. 03 3L.88 3.92 35.68 RH 0 Peak
Z 2389.99 40.94 -13.08 54.00 40.84 31.86 3.92 35.68 100 39 Average
3 X 2d12.00 100.07 58.80 3L.90 3.95 35.69 100 0 Peak
4 X 2dl2.00 85.76 80.6L 3L.88 3.95 35.68 100 349 Average
5 248400 45 53 -28.47 T4.00 45 18 32.00 4.00 35.70 130 0 Peak
B 2484, 00 32.7b -2l.2b 54.00 3E.40 32.00 4.05 35.70 100 39 Average
g 734100 53.02 -20.98 74.00 46,29 35.68 E.ZL 38. 14 130 0 Peak

T341.00 41.8b -1Z. 15 54.00 35.12 3b.BB a2l 36. 14 160 29! Average

Remark: #3 and #4 are Fundamental Signals.
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S’F@ FCC Test Report

Report No. : FR602516-09B

* Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2008-08-12

Level (dBul//im)

30
FCC CLASS-B
faB
402——J
f
3 5
30 224, 418, 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site v DECADE-RY
Condi tion i FOC CLASS-E 3m LF-ANT(O51121) WERTTCAL
Hodel v FROBOZSIE-DG
Hemo ¢ Mode T
(ver Limit  Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB ch deg
! 3L.08 35,86 -4.04 40.00 48.32 18.95 0.30 3l.81 -—- --— Peak
B 37.83 36,26 -3.74 40.00 b3 15 14.56 0.30 3L.75 130 l2h Peak
3 DR, 89 27.8b -LZ. 00 40,00 b #0 8,77 0,40 32 0Z -—- --— Peak
il 336,40 28.69 -17.31 48.00 45.56 [4.15 0.80 3L.8! -—- -—— Peak
5 420,40 26.86 -19. 14 48.00 41.82 18 10 0.80 31.95 -—- --— Peak
B 796,30 32.26 -13.74 48.00 43,45 18,78 .20 32 LT -—- -—— Peak
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S?F@ FCC Test Report

Report No. : FR602516-09B

* Polarization :Vertical (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuW/m)

Date: 2008-08-12

117
3
FCC CLASS-B
59 7 FCC CLASS-B (AVG)
)
0 1000 800 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site : o DICADE-HY
Condi tiom i FCC CLASS-B 3m SHF-EWF BORM YERTTCAL
Hodel ¢ FROBOZSIE-DA
Hemo ¢ Hode T
(ver Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB cIl deg
[ ! 2389.89 B88.90 -5 10 T4.00 63.80 3L.86 3.92 35,63 120 0 Peak
Z 2389.899 47.05 -6.85 54,00 48.95 3L.86 3.9Z2 35,63 130 220 Average
3 X 2412, 00 104,77 104,62 31.88 3.95 35.68 100 0 Peak
1@ 2412.00 89,80 89.75 3l.8% 3.85 35.88 130 320 Average
5] 248600 46,29 -27.71 T4.00 45.96 31.98 4.06 35,70 L0 0 Peak
B 2488, 00 33,03 -20.87 54,00 32,70 3L.98 4.05 3570 130 320 Average
7 TLTE. 00 53.04 -20.96 T4.00 48.23 35.73 T1.16 36,07 L0 0 Peak
g TL76.00 41.83 -12.07 54.00 36 12 35,73 T.15 3607 130 73 Average
Remark: #3 and #4 are Fundamental Signals.
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S?F@ FCC Test Report Report No. : FR602516-09B

* Test Mode : Mode 5
Temperature : 21~26
Relative Humidity : 49~57%
Test Engineer: __Sun
= Polarization : Horizontal (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
g L6ve! (4BuVim) Date: 2008-08-12

FCC CLASS-B
2

IIIZI—I—I

]
3 H 5
2
o 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)

Site t o DECROG-RY
Condi bign ¢ FCC CTASS-E 3o TF-AMTCRSII21) HORTZONTAT
Hodel ¢ FR OBOZSIG-0D
Memn v dlode B

Over Limit Eeadintenna ©Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m db dBu¥/m dBu¥ dE/n dB dB cm deg

l 30.00 ZL.29 -18. 71 40.00 3z.89 18.86 0.30 3L1.56 --- --— Peak
Z 177.68 20.54 -22.86 43.50 4Z.44 963 0.60 3204 --- --- Peak
3 260.98 Z7.16 -18.84 486.00 45.80 [2.56 0.70 3L.80 --- --— Peak
4 336,40 28.61 -18.3%8 46.00 46.47 1416 0.80 3.8l --- --- Peak
D 406. 40 30.3Z -15.68 46.00 45.45 15.87 0.90 3L.8] Lo 2895 Peak
B TH8. 40 Z7.E0 -18.80 46.00 38.37 18.80 L[.Z20 3218 --- --- Peak

Remark: #3 and #4 are Fundamental Signal.
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S?F@ FCC Test Report Report No. : FR602516-09B

* Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

- Lewvel {dBuv/m) Date: 2008-08-12
3
4
FCC CLASS-B
59 7 FCC CLASS-B (AVG)
&
0 1000 5800. 10600, 15400, 20200, 25000
Trace: (Discrete) Frequency (MHz)
Site t o DSCROG-RY
Condi bign ;o FCC CLAES-E Sm SHF-EHF HORMW HORTZOMTAL
Hodel o FROBOZGIE-00
Memo v Mods B

Over Limit EBeadintenna ©Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m db dBu¥/m dBuY¥ dbE/m dB dB cm deg

l 2334. 00 4717 -26.83 T4.00 47.22 3L.T8  3.86 35,67 100 0 Peak
2 2334.00 37.08 -15.92 54.00 3713 3L.76 3.86 35.87 100 38 Average
3 @ 2437.00 100.25 100.04 31.80 3.99 35.869 100 0 Peak
48 2437.00 85.79 80.566 31.93 3.98 35.69 100 38 Average
5 248400 46,23 -27.77 T4.00 4580 3L.898 4.00 35.70 130 0 Peak
B 2ddd. 00 32,78 -21.22 54.00 3E.45 3L.98 4.00 35.70 100 38 Average
T TI9L.00 53,22 -20.78 T4.00 48.41 35 72 T.1B 36.08 130 0 Peak
g B TI8L.00 4211 -11.89 54.00 35.31 3b.TZ2 T.16 36.08 RH L7 Average

Remark: #3 and #4 are Fundamental Signals.
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S’F@ FCC Test Report Report No. : FR602516-09B

* Polarization : Vertivcal (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.

30 Level (dBuV/m) Date: 2008-08-12

FCC CLASS-B
—

4I]—|—I

23 G
A
4
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site T DSCRDE-HY
Condi tiam v FCC CLASS-B Sm LF-ANTCRSI121) VERTTCAL
Hode | v FROBOZSIE-DG
Hemo 1 Hode £

(ver Limit  Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Eemark

MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB ch deg

[ 1@ 3L.08 3611 -3.83 40.00 48,47 895 0.30 3l.6l 100 132 Peak |
) 40,94 dboz20 4080 40,00 5108 [h.bl  0.30 3LLED -—- --- Peak
3B oB. 88 34.8L -5.18 40.00 58.66 B.77T 0.40 3202 --- --- Peak
4 338.40 27.17 -18.83 46.00 44.04 1416 0.80 3l.8l - --- Peak
5 388,40 3. 19 -14.8] 4B.00 46,42 1576 0.80 3L 89 --- --- Peak
b8 796.30 3h.7b -10.25 4B6.00 46.94 19.78 L2032 17 - --- Peak
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S?F@ FCC Test Report

Report No. : FR602516-09B

* Polarization : Vertical (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2008-08-12

Level (dBul//im)

117
3
4
FCC CLASS-B
59 ) 7 FCC CLASS-B (AVG)
0 1000 5800. 10600, 15400, 20200, 25000
Trace: (Discrete) Frequency (MHz)
Site 1 DECAOG-RY
Condi bign i FCC CLABE-E 4m SHF-EWF HORW YERTTCAL
Hoge : FROBOZLIE-08
Yemo v lods B L.
Over Limit Eeadintenna ©Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBuY¥ dE/n dB dB cm deg
L 233400 50,08 -23.92 T4.00 b50.13 3L.T6  3.86 35,67 L0 0 Peak
2 @@ 2334.00 42,38 -L1.62 54.00 42.43 3L.T6  3.86 3567 130 327 Average
3@ 243700 103, 88 103.66 31.93 3.99 35.68 L0 0 Peak
4@ 2437.00 89,45 89.22 31.93 3.89 35, 69 130 327 Average
5 2484, 00 48.89 -27.01 T4.00 48.886 3L[.98 4.05 3570 130 0 Peak
3] 248400 33.60 -20.356 bH4.00 33.32 3L.98 4.06 35,70 130 327 Average
T TZaL.00 B2.8Z -Z1. 18 T4.00 48.04 35,89 T.19 36,1l 130 ) Peak
8@ T22L.00 41,81 -12.19 54,00 35,04 3589 T.19 36.ll 130 282 Average

Remark: #3 and #4 are Fundamental Signals.

SPORTON International Inc.
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S?F@ FCC Test Report Report No. : FR602516-09B

* Test Mode : Mode 6
Temperature : 21~26
Relative Humidity : 49~57%
Test Engineer: __Sun
= Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.
go LEve! (dBuVim) Date: 2008-08-12

FCC/CLASS B
e

4I]—|—I

1 3 : 5 B
0 30 224. 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site 1 DSCROG-WY
Condi bign ¢ FCC CTASS-E 3o TF-AMTCRSII21) HORTZONTAT
Hodel ¢ FR OBOZSIG-0D
Memn v dlode B

(wer Limit Eeadintenna Cable Preamp Ant Table
Freq Llevel Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB db cm deg

l b8.08 26.56 -13.44 40.00 51.23 6.9 0.40 31.99 -—- --- Peak

2 895.88 &6, 13 -L7.37 43.50 47.48 [0.2]  0.560 32.06 - -—— Peak

38 233.04 32,89 -13. 11 4B.00 581 [l.24 0.70 3L 97 100 2d| Peak

4 338.40 28.49 -17.51 46.00 45,35 14.16 0.80 3l.8l - --- Peak

5 43z, 30 27.60 -18.40 4B.00 4Z.46 18.3L 0.83 31.99 --- --- Peak

B 796.30 26.2Z -19.78 46.00 37.40 19.78 .20 3217 -—- --- Peak
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S?F@ FCC Test Report Report No. : FR602516-09B

* Polarization : Horizontal (1GHz-25GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBul//im) Date: 2008-08-12
117
3
il
FCC CLASS-B
59 7 FCC CLASS-B {AVG)
1
i
0 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site : HOE-RY
Condi tion ¢ FCC CLAES-E Sm SHF-EWF RORM RORTZOWTAL
Hodel v FROBOZSIG-DD
Hemo ¢ Mode 9 ..
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dE/m dE dB cm deg
L 2318.00 45,87 -28.33 T4.00 45.76 3L.T6  3.82 35,67 L0 0 Peak
2 238,00 34.38 -19.62 54.00 34.46 3L.76 3.82 3567 130 47 Average
3@ 2482, 00 100,03 899.75 31.95 4.02 35,69 L0 0 Peak
18 2462, 00 85,69 g8h.41 31.85 4.0Z2 35.68 130 47 Average
5 248461 BT.34 -16.686 T4.00 57.01 3L.98 4.06 3570 L0 0 Peak
B 2484.61 39.25 -14.75 54,00 38.92 31.98 4.056 3570 130 47 Average
7 Te26.00 53,11 -20.88 T4.00 48.38 35.683 T1.33 36,23 L0 0 Peak
g @ TH26.00 41.84 -12. 068 54,00 35,2l 35.83 T.33 3B 23 130 196 Average

Remark: #3 and #4 are Fundamental Signals.
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S’F@ FCC Test Report

Report No. : FR602516-09B

* Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Level (dBuW/m)

80

Date: 2008-08-12

FCC CLASS-B
==
40 3 i
)
4
0 30 224. 418. 612. B806. 1000
Trace: (Discrete) Frequency (MHz)
Site + o DSCRODG-RY
Condi tion  FCC CLASS-B 3m TF-ANT(SS1121) VERTICAL
Hodel o FROBOZHIE-08
Memo v Mode 9
Over Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBuY¥ dbE/n db dB cm deg
| @ 31,08 35,87 -4.13 40.00 48.23 (8.9 0.30 3l.8] -—= -—— Peak
R B7.00 36.43 -3.67 40,00 B0.83 T.06  0.40 3].86 100 215 Peak
S @ 136,38 3531 -8.19 43.50 5579 [0.73 0.50 3L.7Z - -—- Peak
4 336.40 27.49 -18.51 46,00 44,35 4,15 0,80 3L.8l - -—- Peak
5 T98. 40 30.89 -15. 11 48,00 42,086 19.80 [, 20 3Z. 18 -—= --— Peak
6@ BL7.30 33.92 -12.08 46.00 45,03 19.94 .20 32.26 - -—— Peak
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S?F@ FCC Test Report

Report No. : FR602516-09B

* Polarization : Vertical (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2008-08-12

Level (dBul/im)

17
e}
il
FCC CLASS-B
59 7 FCC CLASS-B (AVG)
|
0 1000 5800 10600, 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site : DECAOG-RY
Condibion i FCC CLAES-E 3n SHF-EWF HORM YERTTCAL
Hodel v FR OBOZISIGE-0D
Memo : dlods B
Over Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dbE/m dE dB cm deg
L 2358.00 49,20 -24.80 T4.00 49,13 3.3 3.89 35,67 120 0 Peak
Z 2308, 00 39.48 -14.52 54,00 39.46 3L.81 3.89 3567 130 326 Average
3@ 2462, 00 101,93 1al.66 31.8 4,02 35.68 100 0 Peak
48 2462, 00 8745 87.1T 31.85 4.0Z2 35.88 130 326 Average
5] 2483.50 BE.36 -15.64 T4.00 5H8.03 3L.98 4.06 35,70 100 0 Peak
B 2483.50 40,20 -13. 80 54.00 389.87 3L.98 4.05 3570 130 326 Average
T T416.00 Bz.60 -21.50 T4.00 45.80 3563 T.24 36,17 L0 0 Peak
B8 T418.00 41.42 -12.58 54,00 34.TZ 35.83 T.24 38,17 130 192 Average

Remark: #3 and #4 are Fundamental Signals.
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S?F@ FCC Test Report Report No. : FR602516-09B

* Test Mode : Mode 7
Temperature : 21~26
Relative Humidity : 49~57%
Test Engineer: __Sun
= Polarization : Horizontal (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
g LEvel (dBuVim) Date: 2008-08-13

FCC CLASS-B
-

4l]—|—|

o 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Dite ¢ DECHOG-RY
Condi tigm v FCC CLASS-E 8m LF-ANT{B51121) HORTZONTAL
Hodel o FROBOZRIE-03
Hemo v Made 1D

ver Limit  Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Eemark

MHz dBu¥/m dB dBu¥/m dBuY dB/m dB dB CIl deg

l 3L.08 22,48 -17.52 40.00 34,84 895 0.30 3l.6l 100 L83 Peak

2 175,53 22.91 -20.58 43.50 44.55 8.76 0.60 3Z2.00 -—- --- Peak

3 ZB5.88 27.02 -18.88 4B.00 45,66 1256 0.70 31.90 --- --- Peak

4 336.40 28 2Z -17.78 46.00 45.08 14.16 0.80 3l.8l -—- --- Peak

5 386,80 27.82 -[8. 18 4B.00 43.3% 15,44 0.83 3l 84 --- --- Peak

B 432.30 Z27.567 -18.43 46.00 4Z.42 16.31 0.83 31.59 -—- --- Peak
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S?F@ FCC Test Report

Report No. : FR602516-09B

* Polarization : Horizontal (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2008-08-13

Level (dBul/im)

117
3
FCC CLASS-B
59 T FCC CLASS-B (AVG)
T ]
q
10
0 3000 5800. 10600. 15400, 20200. 25000
. Frequency (MHz)
Trace: (Discrete)
Site v DICADG-RY
Condi tiom ¢ FCC CLASS-B 3m SHF-EWF RORN RORTZOWTAL
Maod=l o FROBOZRIE-08
Memo v Mode 1D
ver Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dbE/m dE dB cm deg
L o0es. 00 48,77 -25. 23 T4.00 44,17 34.28 5.94 35,62 L0 0 Peak
é o068, 00 35,22 -8 T8 54.00 30.681 34.28 5.94 35 62 175 L3] Average
3 X o745, 00 86, 83 gl. 12 35.04 6B.42 35,75 L0 0 Peak
4 X o745, 00 B2, T3 T7.02 35,04 B.42 35.Th 175 L3] Average
5 6326.00 48.94 -25.06 T4.00 4z.54 35,48 B T8 3587 L0 0 Peak
B 6326.00 35,50 -8 50 54,00 28.10 35.49 678 35 &7 175 13| Average
T T208.00 B53.87 -20.13 T4.00 4T7.06 3572 T.1T 36,08 ely) 0 Peak
8 T208.00 43.34 -10.66 H4.00 36.564 3572 T.1T 36,08 120 291 Average
g L1487, 00 42.54 -31.46 74.00 8L.79 -11.73 B. 77 36,29 130 0 Peak
L0 L7232.00 36,12 -37.88 74.00 7T2.57 -11.07 10,42 35.80 100 0 Peak
Remark: #3 and #4 are Fundamental Signals.
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S’F@ FCC Test Report Report No. : FR602516-09B

* Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.

30 Level (dBuV/m) Date: 2008-08-13

FCC CLASS-B
—

op

3 5 .
4
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)

Site T DSCRDE-HY

Condi tiam v FCC CLASS-B Sm LF-ANTCRSI121) VERTTCAL

Hode | v FROBOZSIE-DB

Hemo v Hode 1D

(ver Limit  Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Eemark

MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB ch deg

| ! 30.54 36.24 -3.76 40.00 48.60 1895 0.40 3l.6l --- --- Peak
I S6.48 d6.51 -3.48 40.00 52890 15,08 0,30 31.77 100 T8 4 |

3 o BE JZ 84 -TU[6 40,00 BT.T0 BT 040 3202 --- --- Peak

4 J86.80 26.0Z -19.88 46.00 41.58 15,44 (.83 31.84 - --- Peak

5 786,30 3L.07 -14.83 4B.00 42 26 19.78 L.Z0 32 LT --- --- Peak

3 899.90 28.34 -17.66 46.00 3818 Z0.53 L[.30 31.67 - --- Peak
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S?F@ FCC Test Report

Report No. : FR602516-09B

* Polarization : Vertical (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2008-08-13

Level (dBuW/im)

117
3
FCC CLASS-B
59 1 T FCC CLASS-B (AVG)
H 9
10
0 1000 5800 10600, 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site v DECADE-RY
Condi biom . FOC CLABS-E 5m GHF-EWF RORM YERTTCAL
Hodel v FROBOZSIG-D3
Hemo v Hode 1D
ver Limit  Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBuY¥ dbE/n db dB cm deg
L DB28. 00 BZ.63 -21.3T7 T4.00 4T.13 34.92 6.3l 3573 ely) 0 Peak
2 D28, 00 39.26 -14.756 H4.00 33.7Th 3492 6,31 3573 109 297 Average
3 X 2745, 00 103,09 897. 3% 35.04 B, 42 35.Th 130 ) Peak
4@ o745, 00 BE8.61 82.90 35.04 6B.42 35,75 139 297 Average
5] a0 00 B0.00 -24.00 T4.00 44.03 35.20 6.b6 35,73 100 0 Peak
B a0, 00 35,87 -[&.03 54.00 30.00 35.20 6.56 3578 139 297 Average
7 T998. 00 B3.80 -20.20 T4.00 4B8.83 35.T0  T.bZ 36,30 L0 0 Peak
8 7998.00 4z.64 -L1.37 H4.00 35,71 3570 T.h2 36,30 120 L15 Average
! LL487. 00 47,86 -26. 14 74.00 87.10 -11.73 B. 77 36,29 130 0 Peak
Lo L7232.00 34,78 -39, 22 74.00 TL.23 -11.07 10,42 35,80 L0 0 Peak
Remark: #3 and #4 are Fundamental Signals.
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S?F@ FCC Test Report Report No. : FR602516-09B

* Test Mode : Mode 8
Temperature : 21~26
Relative Humidity : 49~57%
Test Engineer: __Sun
* Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

- Lewvel (dBu\/m) Date: 2008-08-13
FCC/CLASS-B
=
|
40 —
| 5 5
3
2
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site 1 DECROG-RY
Condi bign ¢ FCC CTASS-E 3o TF-AMTCRSII21) HORTZONTAT
Hodel ¢ FROBOZSIGE-0D
Hemo v Maode 1

(wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB chl deg

l 30,00 22,84 -17.18 40.00 34.44 19.866 0.30 31.56 --- --- Peak

2 60.78 19.71 -20.28 40.00 44.69 6.66 0.40 32.03 -—- --- Peak

3 L76.88 2271 -20.79 43.50 44.43 85.68 0.80 3Z.02 == --- Peak

4 338.40 29.61 -16.3% 46.00 48.48 14.16 0.80 3l.8l -—= --- Peak

5 758,80 31,23 -L4.77 46.00 4E 77 19.44 [ 10 3208 100 282 Peak

& 834.80 28.37 -17.63 4B6.00 38.43 20.07 .20 32.34 -—- --- Peak
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S?F@ FCC Test Report

Report No. : FR602516-09B

* Polarization : Horizontal (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2008-08-13

Level (dBul//im)

117
3
FCC CLASS-B
59 7 FCC CLASS-B (AVG)
|
q
10
0 1000 5800 10600, 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site v DECADE-RY
Condition ¢ FOC CLASS-E im SHF-EWF HORM RORTZONTAL
Hodel ¢ FROBOZSI6-0D
Hemo v Mode 11
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dE/m dE dB cm deg
L o700, 00 49.04 -24.96 T4.00 43,42 34.99  B.3T 35,74 L0 0 Peak
2 pT00.00 36,50 -L7.50 H4.00 30.83 34.9% 6.37 35,74 L7 L300 Average
R oTe5. 00 898,91 gl. 11 35.09 6.47 35,76 130 0 Peak
4 X bTEb. 00 83. 49 77.73 35.08 6.44 35,76 LT 130 Average
5 DOL8. 00 49.62 -24.38 T4.00 43.81 35.21 6.58 35,79 130 0 Peak
3] Dalg. 00 36,29 -L7.71 H4.00 30.28 352l 6.68 3579 LBT 130 Average
T TTER. 00 53.06 -20.84 T4.00 48.26 35.80 T7.40 3B.25 130 ) Peak
8 776800 41,92 -12.08 b4.00 3b. 12 3b.6b  T.40 36,25 L0 104 Average
! LIBTL.OQ 43,27 -30.73 74.00 82 24 -11.49 8. 82 36,30 130 ) Peak
Lo L7362.00 36,18 -37.82 74.00 7T3.42 -11.5T7 10.13 35.80 L0 0 Peak
Remark: #3 and #4 are Fundamental Signals.
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S’F@ FCC Test Report

Report No. : FR602516-09B

* Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Level (dBuv/m) Date: 2008-08-13

80
FCC CLASS-B
==
40 2—'
2 a
4 5}
0 30 224. 418. 612. B806. 1000
Trace: (Discrete) Frequency (MHz)
Site T DSCRDE-HY
Condi b1om v FCC CLASS-B Sm LF-ANTCRSI121) VERTTCAL
Hode | v FROBOZSIE-DG
Hemn v Hode 1
(ver Limit  Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB ch deg
| ! 31,08 36.13 -3.87 40,00 48 43 18 85 0.30 31.6] — -—— Peak
[ 2! 37,29 36,71 -3.29 40.00 53.60 [4.66  0.30 3L.76 130 38 OF
B o7.0d 34,23 -HTT 40,00 BR.T4 T 0b 04D 3198 -—= --- Peak
4 386,80 2717 -18.83 46.00 42,74 156.44 0,83 3. 84 - --- Peak
5 796,30 31.69 -14.31 46,00 42,83 19.78 L[.20 32 1T -—= --— Peak
3] BO9. 90 28.54 -17.46 46.00 38 .38 Z0.53 [.30 31867 - --- Peak
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S?F@ FCC Test Report

Report No. : FR602516-09B

* Polarization : Vertical (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2008-08-13

Level (dBuW/im)

117
3
FCC CLASS-B
59 1 7 FCC CLASS-B (AVG)
el q
10
o 1000 5800 10600, 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site 1 DICAOG-RY
Condi tion ¢ FCC CLAES-E 4m SHF-EWF HORM YERTTCAL
Hodel v FR OBOZSIGE-0DD
Hemo v Hode 11
(wer Limit Eeadintenna Cable Preamp Ant Table
Freq Llevel Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dE/m dE dB cm deg
l DBe8. 00 5187 -22. 13 T4.00 48.31 34.97 6.33 3574 130 0 Peak
2 bees. 00 38.49 -15. 51 bH4.00 32,92 34.97 6,33 3574 L0 287 Average
3 X oTah. 00 L0217 88.41 35.08 6B.44 3576 130 ) Peak
4@ oTEb. 00 BT, 88 Bz. 12 35.08 6.44 35.76 L0 287 Average
5 6428, 00 49.68 -24.32 T4.00 43.20 35.56 6.8l 35 &9 130 ) Peak
3] B428. 00 35,61 -18. 38 54.00 29.13 35.56 6.8l 3589 L0 287 Average
7 T348.00 B5z.92 -21.08 T4.00 46,19 3566 1.2l 36,14 100 0 Peak
8 TR, 00 41.74 -12. 28 54.00 35.00L 35.86 T.Z2l 38,14 130 281 Average
g L1662, 00 48 32 -25.68 74.00 87.34 -11.54 8. 82 36.30 L0 0 Peak
LG L7362, 00 36,23 -37T.77 74.00 73,48 -[1.57 [0.13 3580 130 ) Peak
Remark: #3 and #4 are Fundamental Signals.
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S?F@ FCC Test Report Report No. : FR602516-09B

* Test Mode : Mode 9
Temperature : 21~26
Relative Humidity : 49~57%
Test Engineer: __Sun
* Polarization : Horizontal (30MHz-1GHz)
m The test that passed at minimum margin was marked by the boldface in the following table.

- Level (dBuV//m) Date: 2008-08-13

FCC CLASS-B
e

4 |5 G
’2 3
o 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)

Site + o DICANE-HY
Condi tiom 1 FCC CLASS-E 3m LF-ANTCAS1121) HORTZONTAL
Hode | ¢ FROBOZSI6-D9
Hemo v Mode 12

(ver Limit  Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Eemark

MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB CI deg

l 3L.08 22,87 -L7.13 40.00 35 23 1895 0.30 3l.6l 100 270 Peak

2 S6.48 22.03 -17.87 40.00 38.42 15,08 0.30 3L.77 -—- --- Peak

3 91.29 &£3.57 -19.83 43.50 45,95 9.23  0.560 3212 - -—- Peak

4 386,80 2823 -L7.77 46.00 43.80 15.44 0.83 3l 84 --- --- Peak

5 432,30 Z8.46 -17.54 46.00 43.31 16.3]1 0.83 31.99 - --- Peak

B 788,80 27.16 -18.84 4B.00 38 3% 19.82 L[.EZ0 32 L8 == --- Peak
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* Polarization : Horizontal (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2008-08-13

Level (dBul//im)

17
3
4
FCC CLASSB
59 | 7 FCC CLASS-B (AVG)
! q
10
0 3000 5800. 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Site r o DICANE-HY
Condi tion ¢ FOC CLABE-E im SHF-EWF WORM BORTZONTAL
Hoge ¢ FROBOZGIE-08
Hemo v Mode 12
Over Limit  Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Eemark
MHz dBu¥/m dB dBu¥/m dBuY dB/m dB dB CIl deg
l 430,00 4873 -25.27 T4.00 43,56 34.T7Z2  6.15 3569 130 ) Peak
2 043000 34,36 -19.64 54,00 29,18 34.T7Z 6B.16 3569 181 126 Average
3 X o825, 00 8847 8z2.60 3513 6.49 3577 130 ) Peak
4 X D825, 00 84,44 78.58 3513 6.49 3577 181 126 Average
5] pa0g. 00 B0.66 -23.34 T4.00 44.6% 3520 6.56 35,73 L0 0 Peak
3] oann. 00 36,98 -17.02 54.00 3L.01 35.20 B.56 3578 181 126 Average
7 734400 Bz.56 -21.44 T4.00 45.83 3bh.66  T.Zl 3614 120 0 Peak
8 7344, 00 41,48 -12.52 54,00 34.T6 35.86 T.Z2l 38,14 130 125 Average
g L1662.00 44,156 -25. 856 74.00 82.68 -11.14 8. .92 36.30 L0 0 Peak
L3 L7472, 00 38,28 -35. T2 74.00 76.3Z2 -12.07 8.84 35.80 130 0 Peak
Remark: #3 and #4 are Fundamental Signals.
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Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
g L&Vl (dBuVim) Date: 2008-08-13

FCC CLASS-B
i

o

4 906
o 30 224. 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
Site 1 DSCROG-RY
Condi bign i FCC CTASS-E 3o TF-AMTCAS1121) YERTICAL
Hodel ¢ FROBOZGIE-00
Hemo v Mode 12

Over Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBu¥/m db dBu¥/m dBu¥ dbE/m dE dB cm deg

| ! .08 36.02 -4.88 40.00 48 38 1895 0.30 3l.86] —— -—— Peak
[ 2! A8.64 36.56 -3.44 40.00 53.94 14.03 0.30 31.72 100 145 @f

3 bB. T3 32.93 -T.07 40.00 bHT. 44 706 0,40 3L.96 -—- --- Peak

4 386.80 27.57 -18.43 46.00 43.14 15.44 0.83 3.8 -—- --- Peak

5 798.40 30.45 -15.55 4B6.00 41.63 19.80 .20 3218 - -—- Peak

& 834.80 30.00 -15.88 46.00 41.08 20.07 .20 32.34 -—- --- Peak
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* Polarization : Vertical (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.

Level (dBuV/m) Date: 2008-08-13
117
3
A
FCC CLASS-B
59 1 T = FCC CLASS-B (AVG)
] 11
0 1000 h800. 10600. 15400. 20200. 25000
. Frequency (MHz)
Trace: (Discrete)
Site 1 DSCROG-RY
Condition & FCC CLASE-E 3m SHF-EWF HORM VERTTCAL
Hodel ¢ FROBQ2L1E-0D
Hemo v Mode 12
(wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBuY dB/m dB dB CIl deg
l b614.00 Bh.6b6 -1&.46 T4.00 50,00 34,90 6,28 3573 100 0 Peak
2 614,00 41,08 -12,.92 54,00 35,82 34,90 6.28 3573 132 266 Average
3 X b82b. 00 103, 40 97.56 3b. 11 6.49 35,77 L0 0 Peak
1@ bEzb. 00 88,08 83,13 3513 8.49 3577 132 266 Average
5 B796. 00 50.04 -23.96 T4.00 43.29 35.T7d 6,99 35,96 L0 0 Peak
3] 6796.00 3b.566 -L&. 456 H4.00 28.80 3572 6.99 35,96 1oz 266 Average
T T448.00 53,32 -20.68 T4.00 48,83 35.82 T.2Z26 36,18 100 0 Peak
3 T448.00 42 11 -11.8% b54.00 35 42 3562 T.2b 36,18 L0 226 Average
! L1652, 00 B0.61 -23.39 74.00 80,13 -1[.14 8. 92 36,30 130 0 Peak
L0 LIBBZ. 00 38,17 -17.83 54.00 T74.69 -1[.14 & 92 38,30 130 190 Average
L1 L7472.00 3873 -35.2T7 T4.00 TE.TE -1Z2.07  9.84 35,80 L0 0 Peak
Remark: #3 and #4 are Fundamental Signals.
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5.4 Antenna Requirements

5.4.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used

with the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is

greater than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.4.2 Antenna Connected Construction
The antenna used in this product is PIFA Antenna for WLAN with Hirose connector and it is

considered to meet antenna requirement of FCC.

5.4.3 Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6. List of Measuring Equipments

. L Calibration
Instrument | Manufacturer [ Model No. Serial No. | Characteristics Daie Due Date Remark
Spectrum . Radiation
Agilent E4408B MY44211028 | 9KHz-26.5GHz | Oct. 17, 2007 | Oct. 16, 2008
Analyzer (03CHO06-HY)
EMI Test Radiation
. R&S ESVS10 834468/003 | 20MHz-1000MHz | Apr. 24, 2008 | Apr. 23, 2009
Receiver (03CHO06-HY)
) Radiation
Bilog Antenna | SCHAFFNER | CBL6112B 2885 30MHz -2GHz Dec. 01, 2007 | Nov. 30, 2008
(03CHO06-HY)
Double Ridge Radiation
EMCO 3117 00075962 1G~18G Aug. 29, 2007 | Aug. 28, 2008
Horn Antenna (03CHO06-HY)
Double Ridge Training Radiation
AF-0801 95119 8G~18G Oct. 17, 2007 | Oct. 16, 2008
Horn Antenna Research (0O5CH02-HY)
SCHWARZBE Radiation
SHF-EHF Horn BBHA 9170 9170-251 14G - 40G Oct. 17, 2007 | Oct. 16, 2008
CK (03CHO06-HY)
. . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 22, 2007 | Nov. 21, 2008
(03CHO06-HY)
. Radiati
Pre Amplifier Agilent 310N 186713 9KHz~1GHz | Apr. 21, 2008 | Apr. 20, 2009 adiation
(03CHO06-HY)
Base Station . Radiation
] R&S CMU200 103937 Third-Band Oct. 19, 2007 | Oct. 18, 2008
Simulator (03CHO06-HY)
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7. Uncertainty Evaluation
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Uncertainty of X;
Contribution Probability u(Xi )
dB Distribution
Receiver reading 0.11 Normal(k=2) 0.06
Antenna factor calibration 0.91 Normal(k=2) 0.46
Cable loss calibration 0.12 Normal(k=2) 0.06
Pre Amplifier Gain calibration 0.15 Normal(k=2) 0.08
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.52 Rectangular 0.88
Mismatch +0.45/-0.48 U-shaped 0.33
Combined standard uncertainty Uc(y) 1.30
Measuring uncertainty for a level of confidence 260
of 95%  U=2Uc(y)
Uncertainty of Radiated Emission Measurement (1 GHz ~ 40 GHz)
Uncertainty of X;
Contribution B Probability u(Xi ) Ci Ci *U(Xi )
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
':'f::r']‘g \\//gvv\\//g ﬁ 21:: 8.'11991 +0.34/-0.35 | U-shaped 0.244 1 0.244
Uncertainty=20log(1-I'1*T'2*I"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of 472
confidence of 95%  U=2Uc(y)
The measured resultis ydBuV +U dB
for a level of confidence of approximately 95 (k=2)
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Appendix A. Photographs of EUT

Please refer to Sporton report number EP602516-09 as below.
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